



Certificate No:

QYJ140825/140830/141219

This is to certify that the nominated size and quality of the following Grade S *TiTAN* Shackles have been inspected undergone destructive testing to comply with AS2741-2002 with following results.

TEST CERTIFICATE

<i>Surface</i>	<i>Batch #</i>	<i>Test Date</i>
HDG Body & Yellow Pin	D109/110	10/04/2015

SIZE:	WLL	REQUIRED	ACTUAL	ACTUAL QTTY	BATCH ID
	TON	BS (TON)	AVERAGE	TESTED	
BOW TYPE	0.33	1.98	3	32	D109
(& SAFETY)	0.5	3	4	32	D109/110
	0.75	4.5	5.6	32	D109
	1	6	8.2	32	D110
	1.5	9	10.8	32	D109/110
	2	12	14.5	32	D110
	3.25	19.5	22.5	32	D109/110
	4.75	28.5	32.5	32	D110
	6.5	39	42	20	D109
	8.5	51	53	20	D109
	9.5	57	58	20	D109
	12	72	75	5	D109
	13.5	81	83	13	D109
	17	102	106	3	D109
	25	150	155	5	D109
DEE TYPE	0.5	3	4	32	D109
	0.75	4.5	5.7	32	D109
	1	6	8	32	D109
	1.5	9	11	32	D109/110
	2	12	15	32	D109/110
	3.25	19.5	23	32	D109
	4.75	28.5	33	32	D109
	6.5	39	43	20	D109
	8.5	51	53	20	D109
	9.5	57	58	20	D109
	12	72	75	5	D109
	13.5	81	83	13	D109
	17	102	106	3	D109

Authorised Signatory:



Manufactured, and Tested On Behalf Of:

42 Clements Avenue Bundoora
Victoria 3083 Australia Phone + 61 3 94667840 Fax: + 61 3 94667743

Ref: 140703/825/830/150202/150206